Part Number

Description

701564

EF1018-3 GEARBOX ADJ TUBE (38OD 20.51ID *30L)JQ

701573

JACK BUSH (100 od 70MM 23MM) JQ

701583

BOX ARM BIG TUBE (30 OD 20.50ID 70L) JQ

701584

BOX ARM SMALL TUBE (30od 20.51id 30L) JQ

700013

3050MM*2020MM*5MM PLATE

700019

3000MM *1500MM *3MM PLATE

700040

3000*2000*6MM PLATE

700046

3000MM*1500MM*2MM PLATE

700056

POLYPENCO TOP SLIDE 12T 460*70MM *38mM

700062

50MM X 10MM STEEL FLAT

700153

50MM X 50MM X 3MM STEEL BOX

700180

6MM BLACK ROUND

700192

M5 X 40 SHEAR BOLT

700195

M5 LOCKNUTS

700206

M8 X 12 BOLT

700207

M8 X 16 BOLT (SETSCREWS)

700208

M8 X 20 BOLTS (SETSREWS)

700210

M8 X 25 BOLTS

700212

M8 X 30 BOLTS

700215

M8 X 45 BOLT

700216

M8 X 50 HT BOLT

700217

M8 X 55 BOLTS (SHEAR BOLTS )

700218

M8 X 55 BOLTS (6.8)

700219

M8 X 55 BOLTS (4.6)

700222

M8 X 70 BOLTS

700223

M8 LOCKNUTS

700226

M10 X 30 BOLT

700228

M10 X 35 HT SET SCREW

700229

M10 X 40 BOLT

700230

M10 X 40 CUPHEADS

700231

M10 X 50 BOLT

700232

M10 X 55 BOLT

700233

M10 X 60 BOLT(8.8)

700234

M10 X 60 BOLT 6.8

700235

M10 X 60 BOLT (4.6)

700236

M10 X 75 SETSCREW

700237

M10 X 75 BOLT

700238

M10 X 80 BOLT

700239

M10 HEX NUT

700240

M10 HEX NUT 6.8

700241

M10 LOCKNUT

700242

M12X100 H/T BOLTS

700243

M12 X 100 CUPHEADS

700244

M12 X 10 CUP HEAD BOLTS

700247

M12 X 30 BOLT

700249

M12 *35 BOLTS

700250

M12 X 40 BOLT

700253

M12 * 40 SOCKET CSK SCREWS

700255

M12 X 45 BOLT

700256

M12 X 50 BOLT

700257

M12 X 50 STD. THREAD HT BOLT

700259

M12 X 60 BOLT

700260

M12 X 65 BOLT

700261

M12 X 70 (4.6)

700264

M12 X 80 BOLTS

700265

M12 HEX NUT

700266

M12 LOCK NUT

700268

M16 X 100 Bolt

700269

M16 X 110 BOLT

700270

M16 X 20 BOLT

700271

M16 X 130 BOLT

700273

M16 X 40 BOLT

700274

M16 X 45 BOLT

700275

M16 X 50 BOLT

700276

M16 X 20 BOLT

700277

M16 X 65 BOLT

700278

M16 X 70 BOLT

700279

M16 X 75 BOLT

700280

M16 X 80 HT BOLT BZP

700281

M16 X 90 BOLT

700282

M16 HEX NUT

700283

M16 LOCKNUT

700284

M18 WHEEL NUTS

700285

M18 WHEEL STUDS

700286

M18X60 BOLTS

700287

M18 LOCKNUTS

700288

M20 WHEEL STUD

700289

M20 WHEEL NUTS

700290

M20 X 100 BOLT

700291

M20 X 130 BOLT

700294

L.H M20 X 50 BOLT

700295

M20 X 55 BOLT

700296

M20 X 60 BOLT

700297

M20 X 65 BOLT

700298

M20 X 70 BOLT

700300

M20 X 75 BOLT

700301

M20 X 80 BOLT

700303

M20 BINX NUT

700305

M20 LOCKNUT

700306

M22 WHEEL NUTS

700306

M22 *1.50 WHEEL NUT (92510004)

700307

M22 WHEEL STUDS

700307

M22 *1.50 WHEEL STUD (94100072)

700315

M24 X 90 BOLT

700315

M25 X 90 D/BAR BOLT

700316

M24 FLAT WASHERS

700318

M24 LOCKNUT

700318

M25 LOCKNUT

700320

M30 TABLE A WASHER

700321

CASTELLATED NUT

700327

1 UNF 7" HT BOLT

700329

3/8 x 1/2 BOLT

700330

3/8 LOCKNUT

700331

CROWN NUT (39X60MM)

700332

CROWN NUT 8ST FAD AXLE

700336

3/8 X 3 1/2

700341

POWER CABLE PLUGS

700344

POWER CABLE - 700E

700345

715 WEIGHTRONIX W/BOX

700345

715 WEIGHTRONIX W/BOX

700345-SE

Weightronix 715 Weighbox - Service Exchange P1043/

700346

1015 WEIGHTRONIX BOX RF 232 - EF200

700346-SE

SERVICE EXCHANGE 1015 BOX

700347

1015 WEIGHTRONIX PRINTER WP233 EF20

700347

1015 W/TRONIX PRINTER WP233 EF20 SERV EXCH

700348

1015 WEIGHTRONIX CABLE COMPU I/FACE

700349

1015 PRINTER CABLE - 10 FOOT

700350

1015 POWER CABLE

700350

PAPER ROLLS FOR PRINTER BIG

700351

1015 DISPLAY CABLE

700352

1015 JUNCTION BOX

700353

1015 TRANSMITTER/RECEIVER KIT

700354

1015 W/TRONIX BOX, T/MITTER, RECVER

700355

WEIGHBAR EF 200

700356

POWER CABLE 715

700357

DISPLAY CABLE 715

700360

WEIGH-TRONIX WEIGHBAR 5 PIN (21FT)

700362

WEIGH-TRONIX WEIGHBAR 5 PIN (12FT)

700364

ELECTRONIC WEIGHBAR

700367

DIGI-STAR JUNCTION BOX

700368

DIGI-STAR DISPLAY CABLE

700368

J-STAR DISPLAY CABLE 5 pin

700369

WEIGH-TRONIX DISPLAY CABLE .

700371

DISPLAY CABLE - 700E TYPE

700372

DISPLAY CABLE - 700E EXTRA LONG 5.8

700373

DISPLAY CABLE - O/T KEENAN

700374

DISPLAY CABLE-KEENAN EXTRA LONG 5.8

700377

SERVICE EXCHANGE O/T KEENAN W/BOX

700378

SERVICE EXCHANGE 700E W/BOX

700379

NEW J-STAR EZ210 WEIGHBOX

700380

J-STAR EZ 150 STANDARD DISPLAY

700383

J-STAR EZ VIEW 150 LARGE DISPLAY

700387

J-STAR DISPLAY CABLE

700389

70 MILLIMETRE BOSS

700391

SPINNER BOSS

700392

11.5/80 x 15.3, 6 STUD WHEEL COMPL.

700393

11.5/80 x 15.3, 6 STUD RIM

700394

11.5/80 x 15.3 TYRE

700395

11.5/80 x 15.3 TUBE

700396

12 x 18, 6 STUD WHEEL COMPLETE

700397

12 x 18, 8 STUD WHEEL COMPLETE

700398

12 x 18, 6 STUD RIM.

700399

12 x 18 TYRE

700400

12 x 18 TUBE

700403

12.5 x 15.3, 6 STUD WHEEL COMPLETE

700404

12.5 x 15.3, 8 STUD WHEEL COMPLETE

700405

12.5 x 15.3, 6 STUD RIM

700406

12.5 x 15.3, 8 STUD RIM

700407

12.5 x 15.3 TYRE

700408

15.5 x 15.3 TUBE

700409

M20 WHEEL NUTS

700410

M20 WHEEL STUDS

700411

M20 TAPERED WASHERS

700413

12 X 18, 8 STUD RIM

700414

12/80 -18 12 PLY 6STUD

700415

WHEEL RIM 12.4/80 - 18 12 PLY

700416

MITCHELIN 15.3-65-18 6 STUD

700417

15/70 x 18, 6 STUD WHEEL COMPLETE

700418

15/70 x 18, 8 STUD WHEEL COMPLETE

700419

15/70 X 18, 6 STUD RIM

700420

15/70 x 18 TYRE

700421

15/70 x 18 TUBE

700422

16/70 x 20, 6 STUD WHEEL COMPLETE

700423

16/70 x 20, 8 STUD WHEEL COMPLETE

700424

16/70 x 20, 6 STUD RIM

700425

16/70 x 20, 8 STUD RIM

700426

16/70 x 20 TYRE

700428

15/70 x 20 TUBE

700430

18 x 19.5, 8 STUD WHEEL COMPLETE

700431

18 x 19.5, 8 STUD RIM

700432

18 x 19.5 TYRE

700433

18 x 19.5 TUBE

700434

18 x 22.5, 8 STUD WHEEL COMPLETE

700435

18 x 22.5, 8 STUD RIM

700436

18 x 22.5 TYRE

700437

18/22.5 TUBE

700438

30/11.5 x 14.54, 6 STUD WHEEL COMP.

700439

30/11.5 x 14.54, 8 STUD WHEEL COMP.

700440

30/11.5 x 14.54, 6 STUD RIM

700441

30/11.5 x 14.54, 8 STUD RIM

700442

30/11.5 x 14.54 TYRE

700444

30/11.5 x 14.54 TUBE

700446

40 x 14, 6 STUD WHEEL COMPLETE

700447

40 x 14, 8 STUD WHEEL COMPLETE

700448

40 x 14 6 STUD RIM

700449

40 x 14, 8 STUD RIM

700450

40 x 14 TYRE

700452

40 x 14 TUBE

700454

40 x 15.5, 6 STUD WHEEL COMPLETE

700455

40 x 15.5, 8 STUD WHEEL COMPLETE

700456

40 x 15.5, 6 STUD RIM

700457

40 x 15, 8 STUD RIM

700458

40 x 15.5 TYRE

700460

40 X 15.5 TUBE

700462

245/70R 19.5 FIRESTONE

700463

275/70R 22.5 6 STUD

700464

275/70R - 22.5 8 STUD

700465

285/70R x 19.5, 6 STUD WHEEL COMPL.

700466

285/70R x 19.5, 8 STUD WHEEL COMPL.

700467

285/70R x 19.5, 6 STUD RIM

700468

285/70R X 19.5, 8 STUD RIM

700469

285/70R X 19.5 TYRE

700471

284/70R 19.5 6 STUD FIRESTONE

700472

285/70R 19.50 8 STUD FIRESTONE

700473

385/65R x 22.5, 6 STUD WHEEL COMP.

700474

385/65R x 22.5, 8 STUD WHEEL COMP.

700475

15/22.5, 8 STUD RIMS

700476

385/65 22.5 TYRE.

700477

14.75/80 R20, 8 STUD WHEEL COMPLETE

700478

385 / 65R - 19.5 10STUD

700479

400 x 15, 6 STUD WHEEL COMPLETE

700480

400/16 15.5 WHEEL RIM

700481

400/60 - 15.5 TYRE

700482

400/60 - 15.5 TUBE

700483

445/65 -22.5, 6 STUD WHEEL COMPLETE

700484

445/65 -22.5, 8 STUD WHEEL COMPLETE

700485

445-65 22.5 TYRE

700486

600/50-22.5 FLOTA-3 12 PLT 8 STUD

700487

600/50-22.5 FLOTA - 3 12 PR

700488

WHEEL TYRE STUD FLOTAGRIP

700490

WHEEL HUBS 80/80

700491

WHEEL HUBS 90/90

700492

HUB CAP 6ST FAD AXLE

700493

WHEEL HUB CAPS 100MM

700494

110 MM HUB CAP

700495

WHEEL CHOCKS & HOLDERS

700496

365/70 x 22.5, 8 STUD WHEEL COMPL.

700497

6 STUD 80mm x 80mm BRAKED AXLE

700498

80X80 AXLE 1830 6 STUD

700499

CRANKED AXLE 6 STUD

700501

SHORT AXLE 1660 80X80 6 STUD

700502

SHORT AXLE 80 X 80 1585 6STUD

700503

90X90 AXLES 8 STUD STUD 1930

700504

AXLE 90 x 90 (1830) 2.2 ( 8 STUD)

700506

90X90X2000 COLAERT AXLE

700507

90X90 1930 CRANKED AXLE

700508

90X90X1830 CRANKED AXLE

700509

ADR 300X90 1930M AXLE PUSH PULL

700511

110X100X1930 A61 10ST AXLE

700512

110X110X2250 10ST AXLE

700513

2100 BEAM AXLE A410

700514

6ST FAD HUB (300 X 60)

700515

8ST FAD HUB (10X140MM)(300X90)

700516

CRANKED AXLES 1830 6 STUD

700517

6 STUD AXLE (FAD TYPE)

700518

STUB AXLE RHS 762.5MM

700519

STUB AXLE L.H.S. (851mm)

700523

PAINT KEENAN GREEN 5LTR

700524

KEENAN GREEN PAINT (1 LITRE)

700528

WHITE PAINT (5 LITRES)

700529

WHITE PAINT (1 LITRE)

700530

KEENAN GREEN PAINT AEROSOL

700531

BUFF AEROSOLS

700532

BLACK AEROSOL

700534

MATT BLACK

700535

GREEN PAINT (20 LITRE)

700537

UNDER COAT PAINT (25 LITRE)

700539

THINNERS (5 LITRE)

700540

THINNERS 1031 (LITRE)

700541

THINNERS 1018 (LITRE)

700544

MANIFOLD BLOCK C/W SEQUENCE

700547

3200X600 BELT

700548

CONVEYOR BELT 3270mm x 800mm

700549

CONVEYOPR BELT 3270MM*1200MM

700550

CONVEYOR BELT 2880mm x 600mm

700551

CONVEYOR BELT 4200X800

700552

CONVEYOR BELT 3200X600

700553

CONVEYOR 4480X600

700554

CONVEYOR BELT 4080mm x 600mm

700555

CONVEYOR BELT 3940mm x 600mm

700556

CONVEYOR BELT

700557

CONVEYOR BELT 4850mm x 600mm

700558

CONVEYOR BELT 5270X800

700559

CONVEYOR BELT 4070mm x 800mm

700560

CONVEROR BELT 1640mm x 1000mm

700561

1630X120 CONVEYOR BELT

700562

1030X1000 CONVEYOR BELT

700563

CONVEYOR BELT 800mm x 2268mm

700564

2200X800 CONVEYOR BELT

700565

3780X600 CONVEYOR BELT

700566

3580X600 CONVEYOR BELT

700567

5000X600 CONVEYOR BELT

700568

4200X800 CONVEYOR BELT

700568

CONVEYOR BELT 4200mm x 600mm

700569

4500 X 600 CONVEYOR BELT

700570

3270X600 BELT

700571

Side Feedout Conveyor (Moveable) Belt P399

700574

30 TOOTH x 35 BORE 1

700575

ASA 80 CHAIN (X 1 METRE)

700576

ASA 80 CRANKED LINKS

700577

A.S.A 80 SH OFFSET LINK

700578

ASA 80 JOINER LINKS

700579

ASA 80 SH JOINER LINK

700580

A.S.A 80 SH CHAIN

700581

ASA 100 CHAIN (X 1 METRE)

700582

ASA 100 CRANKED LINKS

700583

ASA 100 JOINER LINKS

700584

ASA 120 CHAIN (X 1 METRE)

700585

ASA 120 CRANKED LINKS

700586

ASA 120 JOINER LINKS

700587

ASA 140 CHAIN (X 1 METRE)

700588

ASA 140 CRANKED LINKS

700589

ASA 140 H CRANKED LINK

700590

ASA 140 JOINER LINKS

700591

ASA 140 H JOINER LINKS

700592

ASA 140 H CHAIN

700593

ASA 160 CHAIN (X 1 METRE)

700594

ASA 160 JOINER LINKS

700595

ASA 160H CRANKED LINK

700596

ASA 160 CRANKED LINKS

700597

ASA 160H JOINER LINK

700598

ASA 160 H CHAIN - I METRE

700599

STICKER - CHAIN ADJUSTER

700605

13MM ALLOY CHAIN

700606

PTO SHAFT STD. T40 MODEL

700607

PTO COVER T40

700608

PTO END T40(S/BOLT END)

700609

PTO END T40 (TRACTOR END)

700610

UNIVERSAL JOINT T40 PTO

700611

PIN & SPRING (BOTH ENDS) T40 PTO

700612

PTO INNER TUBE T40

700613

PTO OUTER TUBE T40

700614

YOKE FOR INNER TUBE T40 PTO

700615

YOKE FOR OUTER TUBE T40 PTO

700616

T60 PTO SHAFT

700617

PTO COVER T60

700618

PTO END T60(S/BOLT END)

700619

PTO END T60 TRACTOR END

700620

UNIVERSAL JOINT T60 PTO

700621

PIN & SPRINGS(BOTH ENDS) T60 PTO

700622

PTO INNER TUBE T60

700623

PTO OUTER TUBE T60

700624

YOKE FOR INNER TUBE T60 PTO

700625

YOKE FOR OUTER TUBE T60 PTO

700627

6 TOOTH SPLINE SHAFT 40MM RAISED CENTRE 300 L

700628

SPLINE SHAFT 20Cubic

700630

DOUBLE KNUCKLE PTO FOR D/S GEARBOX

700631

HEAVY DUTY DOUBLE KNUCKLE

700632

WIDE ANGLE P.T.O. T60

700633

WIDE ANGLE P.T.O. T40

700635

PTO SAFETY GUARDS

700636

T80 PTO SHAFT

700638

SIX SPLINE END

700643

T60 OVERRUN CLUTCH

700644

T50 PTO SHAFT

700648

JACK PLUG FOR POWER CABLE

700649

FUSE FOR OLD KEENAN READOUT

700668

PIGS TAIL (4 PIN)

700669

PIGS TAIL (5 PIN)

700671

FUSES(700E BOX)4A250V 1.25 INCH

700672

JUNCTION BOX

700673

FUSE(KEENAN BOX) 4A/250V .75INCH

700678

J-STAR POWER CABLE

700680

WEIGH-TRONIX 5 PIN JUNCTION BOX

700682

SWITCH FOR SPEEDY VALVE OST

700685

SOLENOID CABLE COMPLETE

700688

SET OF LIGHTING PODS

700689

REPLACEMENT LENS FOR LIGHT POD.

700690

7 Pin Plug Trailer end P311/2

700691

PLASTIC SOCKETS 7 PIN

700692

7 CORE CABLE - ORBITAL

700693

REVERSE LIGHTING POD (12696S)

700696

LIGHT BOARD FOR ELEVATOR ON BACK

700701

MOULDED LIGHTING PODS

700711

4 BANK VALVE

700713

3/8 BSP FEMALE ADAPTOR

700717

CRANKED HITCH EYE INSERT

700718

TUV HITCH (GERMANY)

700719

STRAIGHT HITCH

700720

TOWING GROUNDPLATE

700721

STANDARD STRAIGHT HITCH

700723

HYDRAULIC LIFTING JACK

700724

MECHANICAL JACK

700725

COG FOR MECHANICAL JACK

700726

HYDRAULIC LIFTING JACK DOUBLE ACTING

700727

PIN FOR MECHANICAL JACK

700728

PUMP HAND TYPE 1006.002.00030

700729

M10 FLAT WASHERS

700730

M12 FLAT WASHER

700732

M16 FLAT WASHER

700733

M20 FLAT WASHER

700736

M8 WASHERS

700737

M10 SPRING WASHER

700740

M20 SPRING WASHER

700741

DOWTY WASHER 3/8

700743

1/2 DOWTY WASHER

700747

M22 WHEEL STUD WASHERS

700749

70 MILLIMETRE WASHER

700752

MUDGUARDS 700/50 22.5 2G710

700760

MUDGUARDS

700761

54 TOOTH SPROCKET

700761

54 T MACHINED SPROCKET ASA 120 25MM PLATE 12T

700762

9TH SPROCKET ASA 100

700763

8 TOOTH SPROCKET asa 100

700767

11 TOOTH SPROCKET ASA 140

700768

54 TOOTH SPROCKET

700771

MAIN DRIVE SPROCKET EF100/140

700772

48 TOOTH SPROCKET

700772

48 TOOTH ASA 120 20MM PLATE 18T

700788

MAIN SPROCKET (1)

700789

48 TOOTH SPROCKET ASA 120 CHAIN

700790

8 TOOTH 40MM BORE

700791

11 TOOTH SPROCKET

700792

RUBBER MOUNT FOR 700E WEIGHBOX

700793

BLACK RUBBER FOR ELEVATORS BIG ROLL

700794

ROLL OF WHITE RUBBER FOR ELEVATOR

700795

RUBBER BUFFER

700801

HANG ON TRAY RUBBER 42X16

700802

HANG ON TRAY RUBBER EXT. 54

700805

10MM CLOSED CELL SPONGE RUBBER

700806

10MM CLOSED RUBBER RINGS 362 DIAM

700807

10mm CLOSED RUBBER rec

700815

LOWER BRAKE SHOE SPRING 300X60

700816

26MM BRAKE ROD SHAFT

700817

BRAKE LEVER 300X60

700818

BRAKE SHOES 6ST FAD AXLES(300 X 60)

700818

BRAKE SHOES WITH RETURN SPRINGS

700821

BRAKE ROD SHAFT 8ST FAD ALXE (30MM)

700822

BRAKE LEVER (300X90)

700823

BRAKE SHOES 8ST FAD AXLE (300 X90)

700828

AIR BRAKE SYSTEM (1 PIPE)

700829

AIRBRAKE SYSTEM (2 PIPE)

700830

TANDEM AIR BRAKE KIT

700832

BRAKE RAM - COLAERT AXLE

700833

HANDBRAKES

700835

AXLE BRAKE RAM

700836

URB 32214A BEARING

700837

SA 210 LOCKING COLLAR

700838

INNER BEARING 6ST FAD AXLE(32214)80X80

700839

OUTER BEARING 6ST FAD AXLE(32210)

700840

INNER BEARING 8ST FAD AXLE(32216)

700841

OUTER BEARING 8ST FAD AXLE (32212)

700842

UCF X14 BEARING COMPLETE

700843

UCF X 14 BEARING INSERT

700844

UCK X14 BEARING HOUSING

700845

UCF X07 BEARING COMPLETE

700846

UCF X07 BEARING INSERT

700847

SNE 516 BEARING INSERT

700848

NYLON BEARING - COMBI 80

700849

UCF 214 BEARING

700850

UCF 214 BEARING INSERT

700851

UCF 214 HOUSING

700852

UCP 210 BEARING

700853

UCP 207 BEARING

700854

BEARING FX10

700855

BEARING UCF 207

700856

UCT 206 BEARINGS

700857

UCFL 206 BEARINGS

700858

UCFL 207 BEARING

700859

UCF 206 BEARING

700860

UCT 207 BEARINGS

700861

SNE 520 BEARING INSERT

700862

UCF X18 90mm BEARING

700863

UCF X08 BEARINGS

700864

BEARING (HR32011XJ)

700868

SET OF STICKERS EF100 (ENG)

700869

SET OF STICKERS EF115 - ENGLISH (OBSOLETE)

700872

FULL SET OF STICKERS EF 140 ENGLISH

700875

STICKER - EASI-FEEDER 100 (OBSOLETE)

700876

STICKER - EASI-FEEDER 115 (OBSOLETE)

700877

STICKER - EASI-FEEDER 140

700880

FULL SET OF STICKERS EF70(ENGLISH)

700880

STICKER - COMPAC 70

700882

FULL SET OF STICKERS EF90 (ENGLISH)

700896

FRENCH SAFETY LABEL

700913

ORBITAL STICKER SET

700917

FULL SET OF FP 100 STICKERS

700918

FULL SET OF FP115 STICKETS

700919

FULL SET OF FP140 STICKERS

700920

Sticker Set - Pre Klassik FP P248/170FP

700921

Sticker Set - Pre Klassik FP P248/170FP

700922

Sticker Set - Pre Klassik FP P248/200FP

700923

FULL SET OF FP80 STICKERS

700926

INSTRUCTION PLATE DUTCH

700927

INSTRUCTION PLATE - ENGLISH

700928

INSTRUCTION PLATE GERMAN

700929

USER MANUAL PLATE DUTCH

700950

ENGLISH ORBITAL PLATE

700961

INSTRUCTION PLATE FP

700969

STICKER - KEENAN

701002

STICKER - SILVER MEDAL

701004

STICKER - 540 R.P.M.

701009

STICKER - LOAD LEVEL

701014

STICKER - LOAD THIS SIDE ONLY

701029

STICKER - NEVER ATTEMPT TO.....

701030

STICKER - STAND CLEAR

701033

STICKER STRIPE BLACK LINE

701034

STICKER - OIL CHAINS AT.

701035

STICKER - ARROW (BLACK)

701036

STICKER - ARROW (WHITE)

701051

EDGE PROTECTION STRIP

701052

POLYPENCO ROLLER 95*76

701054

SET ELEVATOR ROLLERS

701055

SET 825 ELEVATOR ROLLERS

701056

1M WIDE ELEVATOR ROLLERS

701057

1200MM ELEVATOR ROLLERS

701058

HYDRAULIC MOTOR R/S 100

701059

HYDRAULIC MOTOR R/S 50

701060

HYDRAULIC MOTOR R/S 80

701061

3/8 HYDRAULIC BLANKS

701062

HYDRAULIC RAM FOR GUILL DOOR EF 100

701063

HYDRAULIC RAM 2 5/8 DIA

701064

6 INCH RAM

701065

Double Acting Ram - 3" P806

701066

18 INCH RAM

701067

ORBITAL RAM 3/4" X 1" DA HYD RAM

701068

ORBITAL RAM FOR PUSHING DOOR (BIG)

701069

SLURRY DOOR RAM

701070

15 INCH RAM

701071

3/4 HYDRAULIC HOSE

701072

HYDRAULIC HOSE BRAKE

701084

SLURRY DOOR BUSHES 45X26X105

701085

SLURRY DOOR BUSHES 45X26X65

701086

SLURRY DOOR BUSHES 45X26X60

701087

SLURRY DOOR BUSHES 45X26X55

701088

SLURRY DOOR BUSHES 45X26X30

701089

SLURRY DOOR BUSHES 45X26X20

701090

SLURRY DOOR BUSHES 45X26X15

701091

GEARBOX HINGING BUSH 35X26X120

701092

GEARBOX TENS. BUSH 30X20.5X120

701093

PUSHING ARM BUSHES 60X38.2X60

701094

PUSHING ARM BUSH 60X38.2X70

701095

PUSHING ARM BUSH 60X38.2X75

701096

PUSHING ARM BUSH 60X38.2X80

701097

PUSHING ARM BUSH 60X38.2X196

701098

PUSHING ARM BUSH 60X38.2X286

701112

SPLIT PIN 1 I/2 " X 3/16" (4MM)

701129

GREASE NIPPLE 8mm

701130

GREASE NIPPLE EXT.

701132

TOP KNIFE FOR FP (1 METRE LONG)

701133

U-KNIVES(FOR CHOPPING MACHINE)

701134

U SHAPED BLADES NON SERRATED

701135

Top cutting Knife section (1 metre)

701138

25mm CONVEYOR COUPLING

701139

30mm CONVEYOR COUPLING

701140

35mm CONVEYOR COUPLING

701143

HYDRULIC COUPLINGS

701151

T-PIECE 3/8 x 3/8

701157

FRONT RAM (SMALL) (37)

701158

REAR RAM BIG (38)

701160

WIRE ROPE CLIP (10mm)

701161

WIRE ROPE CLIP (6mm) (U BOLT)

701162

4mm R CLIP

701164

90mm INTER'L CIRCLIP E700-090

701166

SNE 520 TAPERLOCK

701167

MALE ADAPTER 3/8 x 3/8

701169

3/4 MALE ADAPTOR

701171

3/8 X 1/2 MALE ADAPTOR

701172

3/8 X 1/4 MALE ADAPTOR

701173

1/2 X 3/4 MALE ADAPTOR

701178

DOOR FASTENER (SMALL)

701179

SMALL FASTENER AND CATCHPLATE

701180

DOOR FASTENER(BIG)

701181

Big faastener for Door P303B

701182

BIG FASTENERS C/P LOCK

701185

OIL SEAL 6ST FAD AXLE(70 X 125 MM)

701186

OIL SEAL 8ST FAD AXLE(80 X 140MM)

701187

SNE 520 SEAL FOR HOUSING

701188

PLATE SEAL 917 PG70

701189

SEAL (0526 SC65)

701190

OIL SEAL CB 65 90 10

701191

Auger Seal - P669

701192

Auger Seal - P669/1

701193

RUBBER SECTION

701195

1810*75*10 RUBBER SEAL

701200

SEAL KIT FOR HYD RAM P800

701201

SEAL KIT 2 5/8

701203

SEAL KIT FOR KEEN 27

701204

SEAL KIT FOR KEEN 31

701205

SEAL KIT FOR KEEN 32

701206

24 RAM SEAL

701208

4 BANK VALVE

701209

DOOR VALVE HYD.

701214

HYD. VALVE D/A 2 BANK DETENT

701215

HYD. VALVE (1 x SINGLE DETENT)

701216

2 BANK VALVE D/A NO DETENT

701217

3 BANK D/A DOUBLE DETENT VALVE

701218

3 BANK 2 D/A SINGLE DETENT VALVE

701219

3 BANK VALVE - NO DETENT

701221

EMERGENCY VALVE FOR ONE PIPE SYSTEM

701222

EMERGENCY VALVE(DUAL PIPE SYSTEM)

701224

HYDRAULIC ANCHOR(FEMALE)

701225

SHUT OFF VALVE (TAP FOR SIDE DOOR)

701231

WIRE ROPE EF 140

701232

WIRE ROPE EF 100

701236

TUB OF GREASE

701238

OMEGA 85 GREASE (ORBITAL)

701240

CENTRAL GREASING POINT

701241

KEENAN CARDBOARD BOXES

701244

HYDRAULIC TAP

701247

AIRBRAKE HOSE 15MTR *1.5 HARD

701249

3/8 HYDRAULIC HOSE

701251

SNE 516 BEARING HOUSING

701252

SNE 520 BEARING HOUSING

701253

X18 HOUSING - STEEL TYPE

701254

MAIN HOUSING

701256

TEFLON O RINGS 58 X 50 X4

701258

SNE 516 RETENTION RING

701259

SNE 520 RETENTION RING

701261

70mm MAIN SHAFT

701263

SPINNER SHAFTS

701264

SHIMS 1MM

701265

SHIMS .5MM

701269

1 CLEAR HEAT SHRINK(143-716)

701270

1/2 BLACK HEAT SHRINK MED 107-439

701271

1/4 BLACK HEAT SHRINK SML 107-463

701272

BEARING CASTINGS EF100, EF115, EF80

701273

BEARING CASTINGS EF 140

701274

BEARING CASTINGS EF 200

701275

TENSION SPRING 8

701276

TENSION SPRING 5 3/4

701277

3 X 1/2 ELEVATOR SPRING

701278

SPRINGS 16

701282

5MM WIRE ROPE THIM 3735 (17S/20)

701283

5MM WIRE ROPE THIM 3580(14/17L/10)

701284

5MM WIRE ROPE THIM 3430(115/80)

701286

REFLECTORS

701287

TRIANGLES - ORBITAL

701288

Rubber Strip 80 - 100 P655

701292

RUBBER 4M*4.5 * 3/8

701294

SLURRY DOOR 50X32.2X30

701295

SLURRY DOOR 50X23.2X55

701296

KEEN 26 26" ST GUILL DOOR (80*11.5)

701298

COMPLETE GUILL DOOR (FROM BOTTOM)

701302

FRONT CARD 1015E W/TRONIX

701305

INNER SPACER

701311

GROMMETS 152-371

701313

GUDGEONS 1/2

701314

1/2 2 GUDGEONS DRILL

701317

DROPPED FROGE HINGES 1/2

701318

GUARD HINGES 1/2 x 4

701321

LED=RED

701340

SODA GRAIN KIT

701344

PICTORIAL INTERNATIOAL

701348

TEMASHIELD EWP 158 GREY (LITRE)

701357

WEAR PLATES - HARDENED TIPS

701358

RH SERRATED BLADE (FRONT)

701359

LH SERRATED BLADE (REAR)

701361

5/16" 477-1 PACKING CA733

701362

RED COVERS FOR U-KNIVES.

701363

U HANDLES GN656 -160-BK

701366

TRAY MAGNET

701372

ATTACHMENT DUAL SPEED

701376

BOGEY AXLE C/W 1FIXED & 1 STEERING

701377

21T BOGIE 1.480M P533

701378

ES1058 A610 2000 STEERING

701381

13T HALF TANDEM TM40015046G398

701384

FLOTAGRIP 2 550/60-22.5 8ST 16 PLY

701385

700/50 X 225 8 STUD WHEEL FLOTATION

701394

SNE 516 BEARING COMPLETE

701395

SNU 511/609 COMPLETE

701396

SNE 520 90mm BEARING COMPLETE

701397

Rear auger and rotor bearing insert

701402

GUILL DOOR RUBBER 150 1/2

701403

TRAY RUBBER EXT FOR EF200 & EF170

701405

FRONT AND REAR END SEALS (35)

701410

RUBBER 25 1/4" * 25 1/4" x 8MM

701421

PLANTERIA GEAR BOX

701425

50mm WASHER

701426

OUTER SPACER

701429

ORBITAL RAM - 18T PUSHING 150X90

701430

1" 3/4 x 1" x 10" 3 7/8 ST KEEN 28

701431

Guilotine Door Ram P812

701433

REAR RAM BIG (38)

701434

FRONT RAM (SMALL) (37)

701435

25 ORBITAL PUSHING RAM

701436

FEMALE QUICK RELEASE COUPLER 1/2

701437

HYDRAULIC MALE QUICK RELEASE

701438

NEW FEMALE QUICK RELEASE

701439

QUICK RELEASE HOLDER

701441

TANDEM GREASE EXTENSION

701447

CATCHPLATE FOR DOOR FASTENER SMALL

701448

CATCHPLATE FOR DOOR FASTENER (BIG)

701449

POLYPENCO PULLEY FOR WIRE ROPE

701450

NYLON ROLLER

701457

SNE 516 BEARING TAPERLOCK

701464

SPLINED SHAFT

701473

ORBITAL BLADES 121048 (FLYWHEEL)

701474

ORBITAL BLADES 121049 (SPINNER)

701476

GUARD FOR ORBITAL T60 SHAFT

701479

BEARING HOUSE RETAINER

701480

MAIN SHAFT (70mm) & FLANGE

701483

SLIDING DOOR

701485

LINK ARM ASSEMBLEY

701488

M20 X 110 BOLTS

701490

BATTERY FOR FRANCE

701491

J-STAR EZ 210 W/BOX

701491

EZ REMOTE BOX c/w CABLE

701495

Digi-Star EZ210 Weighbox-Service Exchange P1031/SE

701496

M20 X 120 BOLT

701502

Guillotine Door Polypenco Wearing Collar P345

701503

Guillotine door stepped collar for ends P345/1

701504a

Guillotine door stepped collar for centre

701507

GUILL DOOR HOSE (10,8,7 ) CUBIC 2800 B+B

701508

GUILL DOOR HOSE (10,8,7 ) CUBIC 4970 S+S

701509

GUILL DOOR HOSE (10,8,7 ) CUBIC 7650 B+S

701510

GUILL DOOR HOSE (14,11.5,17S ) CU 3810 B+B

701511

GUILL DOOR HOSE (14,11.5,17S ) CU 5210 B+S

701512

GUILL DOOR HOSE (14,11.5,17S ) CU 8920 B+S

701513

GUILL DOOR HOSE (17L,20 ) CUBIC 4780 B+B

701514

GUILL DOOR HOSE (17L,20 ) CUBIC 5210 B+S

701515

GUILL DOOR HOSE (17L,20 ) CUBIC 9930 B+S

701518

TOP KNIFE SECTION - SERRATED

701520

X14 STEEL HOUSING

701523

SUPER SINGLES 6 STUD RIMS

701524

SUPER SINGLES 8 STUD RIMS

701526

M20 X 230 BOLT

701531

11T BASE PLATE FLANGE 282OD 98ID 20MM

701533

11TH SPROCKET CONNECTOR TUBE AGUGER 95OD 70ID 120L

701534

EF107-17 55L ROTOR SPACER

701542

90MM SPACERFOR ROTOR /AUGER ON 17S+20

701547

EF106-74 35MM OD STEP PINS FOR TRAY

701559

POLLY WHEEL FOR LIFTING ARM

701564

EF1018-3 GEARBOX ADJ TUBE (38OD 20.51ID *30L)JQ

701568

11T SPROCKET TUBE (120OD *90ID 125L)

701569

EF109-13 Auger Sprocket 11 tooth (Up to 1999)

701573

JACK BUSH (100 od 70MM 23MM) JQ

701583

BOX ARM BIG TUBE (30 OD 20.50ID 70L) JQ

701584

BOX ARM SMALL TUBE (30od 20.51id 30L) JQ

701591

Bottom Door Ram Pin RD1010-16

701592

ORB SPLINE SHAFT 50MM 18t

701596

20,17L AUGER 11TH SPROCKET 325OD 125ID 20L TO 19L

701603

BOOMERANG TUBE COMPLETE WITH NIPPLE

701605

Sticker Set - Klassik 2 EF P242/100 KEF

701606

Sticker Set - Klassik 2 FP P242/100 KEP

701607

Sticker Set - Klassik 2 EF P242/11.5 KEF

701608

Sticker Set - Klassik 2 FP P242/11.5 KEP

701609

Sticker Set - Klassik 2 FP P242/140 KEP

701610

Sticker Set - Klassik 2 FP P242/140 KEP

701611

Sticker Set - Klassik 2 EF P242/170L KEF

701612

Sticker Set - Klassik 2 FP P242/170L KEF

701613

Sticker Set - Klassik 2 FP P242/170L KEF

701614

Sticker Set - Klassik 2 FP P242/170S KEP

701615

Sticker Set - Klassik 2 EF P242/200 KEF

701616

Sticker Set - Klassik 2 FP P242/200 KEP

701617

KLASSIC EF 70 SET

701619

Sticker Set - Klassik 2 EF P242/80 KEF

701620

Sticker Set - Klassik 2 FP P242/80 KEP

701626

SHIMS .25MM

701627

POLYPENCO TOP SLIDE 18T 547*70MM*38mm

701629

1930*90*90 UNBRAKED AXLE

701653

Gearbox Pivot Pin

701658

EF1041-14 ASS CREEL CENTRE PIN

701659

TYNE FOR TANCO SHEARGRABS

701660

TYNE FOR TANCO SHEARGRABS STRAIGHT

701783

M24 X 100 BOLT

701790

12T ORBITAL HOSE KIT

701791

40*14 8 STUD WHEELS

701791

18T ORBITAL HOSE KIT

701792

M10 X 90 BOLT

701798

M10 X 120 8.8 HEX BOLT

701816

M30 FLAT WASHER

701817

M25 FLAT WASHERS

701821

ROTOR RUBBER SEAL 10cubic

701822

ROTOR RUBBER SEAL 14cubic

701823

BLACK BLADE COVERS

701824

Extra Long Paddle Rubbers-Front-25mmThick EF108-28

701825

Extra Long Paddle Rubbers-Rear-25mmThick EF108-28A

701826

Extra Long Paddle Rubbers-Rear-25mmThick EF148-28A

701827

Extra Long Paddle Rubbers-Front-25mmThick EF148-28

701828

Extra Long Paddle Rubbers-Front-25mmThick EF208-56

701829

Extra Long Paddle Rubbers-Rear-25mmThick EF208-56A

701830

HOSE KIT - BEET GRID 1

701831

HOSE KIT - BEET GRID 2

701845

Paddle Rubber for EF/FP Paddle - Non Klasssik EF10

701851

EZ2000v WEIGHBOX WITH REMOTE

701853

EF938 A610 1760MM TUV AXLE

701873

245/70R 19.5 TYRE

701878

BLUE CENTRE IN COUPLING

701888

EF107-7 Front Auger Stub Shaft

701889

EF147-7 Front Auger Stub Shaft

701890

EF207-7 Front Auger Stub Shaft

701891

Idler Roller for Stub Elevator 80-200

701936

Idler Roller for Side Elevator 170-200

701938

Idler Roller for Side Elevator 80-140

701940

SEALS FOR SNE 516 BEARINGS (PIPE CLEANERS)

701952

Super Singles 385/65R -22.5 10 Stud Remoulds-USA8-

701955

PLANETARY GEARBOX INPUT SHAFT SEAL

701956

PLANETARY GEARBOX BEARING

701957

PLANETARY GEARBOX END PLUG

701958

PLANETARY GEARBOX CIRCLIP

701959

BUSHES FOR BALE UNWINDERS

701960

HAY SPIKES FOR BALE UNWINDERS

701969

BACK MTG BRACKET 47970-0015

701970

BEZEL FOR OLD TYPE FEEDER

701971

TOP JOCKEY POLYPENCO GUIDE

701977

LOCTITE 480

701983

385/65/22.5 10 Stud WHEEL

701984

385/70 19.5 8 Stud Wheel

701985

385/70 22.5 10 stud Wheel

701986

385/65 19.5 tyre

701987

385/70 19.5 tyre

701988

385/70 22.5 tyre

701989

385/65 22.5 tyre

701990

385/65 22.5 6 stud Rim

701991

385/65 22.5 8 stud Rim

701992

385/65 22.5 8 stud Rim

701993

385/65/19.5 10 stud Rim

701994

385/70 19.5 8Stud

701997

Sleeve PTO Z.6 PART 0.620.3001

701998

8th SPLINE ( 6 3/8) 20 cubic

701999

8 th Spline 21 (1" 3/8) 20 cu

702000

PINION Z.17 M.S. (COMER 0.620.5000)

702001

M6*10 SETSCREWS

702002

M6*M10 NUTS

702003

M6 *M10 WASHERS

702004

4 pin Dummy Loa cell Connectors 11891-0017

702007

AUGER STUB SHAFT C/W 11 TOOTH SPROCKET

702007B

AUGER STUBSHAFT C/W 11 TOOTH SPKT 010403

702008

AUGER STUB SHAFT C/W 11 TOOTH SPKT (17 & 20)

702008B

AUGER STUB SHAFT C/W 11 TH SPKT 010403

702028

EZ VIEW REMOTE & CABLE -LGE DISPLAY

702043

SMALL BULLDOG JACK

702044

LARGE BULL DOG JACK

702053

SPLINED SHAFT C/W 8T SPROCKET

702054

Sticker Set Keenan System P238/1

702055

Sticker Set Keenan System P238/2

702056

Sticker Set Keenan System P238/3

702057

Sticker Set Keenan System P238/4

702058

Sticker Set Keenan System P238/5

702059

Sticker Set Keenan System P238/6

702067

SEAL KIT FOR KEEN 34

702068

5MM WIRE ROPE THIM 3120(70/90)

702070

M18 WHEEL STUDS COLEART (94100066)

702071

M18 WHEEL NUTS COLEART (92516070)

702073

PTO END T50 S/BOLT END

702074

T50 PTO SHAFT COVER

702075

SEAL KIT FOR TRAY RAM (P805)

702076

SEAL KIT FOR KEENAN 26 RAM

702077

SEAL KIT FOR KEEN 35

702078

UNIVERSAL JOINT FOR T80 18T

702079

T50 UNIVERSAL JOINT

702080

M16 X 55 BOLT 8.8 HEX BOLT

702083

FULL SET OF EF200 STICKERS

702084

FULL SET OF STICKERS EF80 (ENGLISH)

702089

PTO T50 YOKE FOR INNER TUBE

702093

J-STAR EZ 320 W/BOX

702094

DIGI-STAR WEIGHBAR (11FT CABLE)

702095

DIGI-STAR WEIGHBAR (21FT CABLE)

702097

FLYWHEEL MAIN SHAFT 70MM

702105

BRAKE HOSE 100/80/70 4750MM

702106

TRAY HOSE 4570 MM B + S/QRM

702107

BRAKE HOSE 140/115 1550MM

702262

Guillotine Door Hose Kit (Both Hoses) Pre Klassik

702263

AIRBRAKE HOSE 15MTR*2.5 SOFT

702271

EZ3200 WEIGHBOX

702272

245/70R 19.5 REMOULDS

702276

RAM KEENAN 43 170X 90 CYL

702284

WATERSHIELD PTO SHAFT T60

702285

Extra Long Paddle Rubbers-Front-20mmThick EF108-28

702286

Extra Long Paddle Rubbers-Rear-20mmThick EF108-28B

702287

Extra Long Paddle Rubbers-Rear-20mmThick EF148-28B

702288

Extra Long Paddle Rubbers-Front-20mmThick EF148-28

702289

Extra Long Paddle Rubbers-Front-20mmThick EF208-56

702290

Extra Long Paddle Rubbers-Rear-20mmThick EF208-56B

702319

J-STAR JUNCTION BOX (1*5-pin & 4*4-pin)

702330

SODA GRAIN APRON

702389

STICKER - KEENAN KLASSIK REFURB EF70

702390

STICKER - KEENAN KLASSIK EF80 REFURB

702391

STICKERS - KEENAN KLASSIK FP80 REFURB

702392

STICKERS - KEENAN KLASSIK EF90 REFURB

702393

STICKERS - KEENANKLASSIK EF100 REFURB

702394

STICKERS - KEENAN KLASSIK FP100 REFURB

702395

STICKERS - KEENAN KLASSIK EF115 REFURB

702396

STICKERS -KEENAN KLASSIK FP115 REFURB

702397

STICKERS -KEENAN KLASSIK EF140 REFURB

702398

STICKERS - KEENAN KLASSIK FP140 REFURB

702399

STICKERS - KEENAN KLASSIK FP170S REFURB

702400

STICKERS - KEENAN KLASSIK EF200 REFURB

702401

STICKERS - KEENAN KLASSIK FP200 REFURB

702411

WHEEL BEARING 90MM COLEART OUTER 32213

702451

EZ VIEW 150 W/REM D/S OVERLAY SERVICE EXCHANGE

702461

LCD DISPLAY 1015E W/TONIX

702467

SNX516 BEARING HOUSING SEAL

702482

M10X30 CUPHEAD BOLT

702579

PAPER ROLLS FOR PRINTER SMALL

702600

T60 PTO SHAFT LONG

702625

ALARM VISUAL LIGHT

702655

PTO END T50 TRACTOR END

702692

J-STAR TRANSMIT/RECEIVE KIT

702693

J-STAR MEMORY BOX

702694

MAIN CARD 1015E W/TRONIX

702695

MAIN CARD 700E W/TRONIX

702696

FRONT CARD 700E

702697

CABLE PROTECTOR FOR PRINTER 50685-0015

702698

BLACK CAP HOLDER FOR FUSES (715,1015,700e)

702699

REMOTE AUDIBLE ALARM 142970011

702700

SERVICE EXCHANGE 615 WEIGH BOX

702701

HAND HELD TRANSMITTER

702702

SOCKET FOR JACK PLUG(POWER CABLE)

702703

CONVEYOR BELT 2280*1200

702704

CONVEYOR BELT4520*600

702705

3000X600 BELT SH

702706

WHEEL BEARING 90MM COLEART INNER 32216

702707

WHEEL BEARING 110MM 32215 OUTER

702708

WHEEL BEARING 110MM 33118 INNER

702709

Coleart 120mm Hub Cap

702710

UCF X07 BEARING HOUSING

702711

SNU 511/609 BEARING HOUSING

702716

22211CDKE 4 CE BEARING INSERT

702717

M50 TAPERLOCK (H311)

702718

RETENTION RINGS

702719

POLLY PULLEY - VFC 50X25

702720

HANDLE FOR MECHANICAL JACK

702721

THRUST BEARING FOR MECHANICAL JACK

702722

WIDE ANGLE P.T.O T50

702723

PTO T50 SHAFT LONG

702724

PIN AND SPRING BOLT END T50 PTO

702725

PTO INNER TUBE T50

702726

PTO OUTER TUBE T50

702727

PTO T50 YOKE FOR OUTER TUBE

702728

RAM KEENAN ROSS 4

702729

BRAKE HOSE FOR CRANKED AXLE

702730

BRACKET FOR PLANETARY GEARBOX

702731

BRACKETS FOR PLANETARY GEARBOX

702732

M10 X 65 BOLT (8.8)

702733

M10 X BINX NUTS

702734

M12 X 115 BOLT

702735

M16 X 150 BOLT

702736

M22 X 70 BOLT

702737

M22 LOCKNUT

CP108-1

PADDLE LEGS CRANKED

CP108-52

PADDLE PROFILE

CP108-54

ANGLE SUPPORT FOR CRANKED PADDLE

CP148-1

PADDLE LEGS CRANKED

CP148-52

PADDLE PROFILE

CP148-54

ANGLE SUPPORT FOR EF14

CP178-52

ANGLE PADDLE PROFILE NO RUBBER

CP208-1

20+17 Short (Cranked Paddle)

CP208-54

CRANKED PADDLE 17s Cubic

CP208-56

CRANKED PADDLE 200 Cubic

CPEF108-31

Rear Cranked EF paddle with bolts for Rubber - Kla

CPEF108-32

Rear Cranked EF paddle without bolts for Rubber -

CPEF108-33

Front Cranked EF paddle with bolts for Rubber - Kl

CPEF108-34

Front Cranked EF paddle without bolts for Rubber -

CPEF118-31

Rear Cranked EF paddle with bolts for Rubber - Kla

CPEF118-32

Rear Cranked EF paddle without bolts for Rubber -

CPEF118-33

Front Cranked EF paddle with bolts for Rubber - Kl

CPEF118-34

Front Cranked EF paddle without bolts for Rubber -

CPEF148-31

Rear Cranked EF paddle with bolts for Rubber - Kla

CPEF148-32

Rear Cranked EF paddle without bolts for Rubber -

CPEF148-33

Front Cranked EF paddle with bolts for Rubber - Kl

CPEF148-34

Front Cranked EF paddle without bolts for Rubber -

CPEF170L-31

Rear Cranked EF paddle with bolts for Rubber - Kla

CPEF170L-32

Rear Cranked EF paddle with bolts for Rubber - Kla

CPEF170L-33

Front Cranked EF paddle with bolts for Rubber - Kl

CPEF170L-34

Front Cranked EF paddle without bolts for Rubber -

CPEF178-31

Rear Cranked EF paddle with bolts for Rubber - Kla

CPEF178-32

Rear Cranked EF paddle without bolts for Rubber -

CPEF178-33

Front Cranked EF paddle with bolts for Rubber - Kl

CPEF178-34

Front Cranked EF paddle without bolts for Rubber -

CPEF178S31

ANGLE PADDLE WITH RUBBER EF REAR (43)

CPEF178S32

ANGLED PADDLE NO RUBBER FOR EF REAR (44)

CPEF178S33

ANGLE PADDLE WITH RUBBER FP FRONT (45)

CPEF178S34

ANGLE PADDLE WITH NO RUBBER FP FRONT (46)

CPEF208-31

Rear Cranked EF paddle with bolts for Rubber - Kla

CPEF208-32

Rear Cranked EF paddle without bolts for Rubber -

CPEF208-33

Front Cranked EF paddle with bolts for Rubber - Kl

CPEF208-34

Front Cranked EF paddle without bolts for Rubber -

CPEF808-31

Rear Cranked EF paddle with bolts for Rubber - Kla

CPEF808-32

Rear Cranked EF paddle without bolts for Rubber -

CPEF808-33

Front Cranked EF paddle with bolts for Rubber - Kl

CPEF808-34

Front Cranked EF paddle without bolts for Rubber -

CPFP108-31

ANGLE PADDLE WITH RUBBER FP REAR (43)

CPFP108-32

ANGLED PADDLE NO RUBBER FOR FP REAR (44)

CPFP108-33

ANGLED PADDLE WITH RUBBER FP (FRONT) (45)

CPFP108-34

ANGLE PADDLE WITH NO RUBBER FP FRONT (46)

CPFP118-31

ANGLE PADDLE WITH RUBBER FP REAR (43)

CPFP118-32

ANGLED PADDLE NO RUBBER FOR FP REAR (44)

CPFP118-33

ANGLED PADDLE WITH RUBBER FP (FRONT) (45)

CPFP118-34

ANGLE PADDLE WITH NO RUBBER FP FRONT (46)

CPFP148-31

ANGLE PADDLE WITH RUBBER FP REAR (43)

CPFP148-32

ANGLED PADDLE NO RUBBER FOR FP REAR (44)

CPFP148-33

ANGLED PADDLE WITH RUBBER FP (FRONT) (45)

CPFP148-34

ANGLE PADDLE WITH NO RUBBER FP FRONT (46)

CPFP170L-31

Rear Cranked FP paddle with bolts for rubber - Kla

CPFP170L-32

Rear Cranked FP paddle without bolts for rubber -

CPFP170L-33

Front Cranked FP paddle with bolts for Rubber - Kl

CPFP170L-34

Front Cranked FP Paddle without bolts for Rubber -

CPFP178-31

ANGLE PADDLE WITH RUBBER FP REAR (43)

CPFP178-32

ANGLED PADDLE NO RUBBER FOR FP REAR (44)

CPFP178-33

ANGLED PADDLE WITH RUBBER FP (FRONT) (45)

CPFP178-34

ANGLE PADDLE WITH NO RUBBER FP FRONT (46)

CPFP178S31

ANGLE PADDLE WITH RUBBER FP REAR (43)

CPFP178S32

ANGLED PADDLE NO RUBBER FOR FP REAR (44)

CPFP178S33

ANGLED PADDLE WITH RUBBER FP (FRONT) (45)

CPFP178S34

ANGLE PADDLE WITH NO RUBBER FP FRONT (46)

CPFP208-31

ANGLE PADDLE WITH RUBBER FP REAR (43)

CPFP208-32

ANGLED PADDLE NO RUBBER FOR FP REAR (44)

CPFP208-33

ANGLED PADDLE WITH RUBBER FP (FRONT) (45)

CPFP208-34

ANGLE PADDLE WITH NO RUBBER FP FRONT (46)

CPFP808-31

ANGLE PADDLE WITH RUBBER FP REAR (43)

CPFP808-32

ANGLED PADDLE NO RUBBER FOR FP REAR (44)

CPFP808-33

ANGLED PADDLE WITH RUBBER FP (FRONT) (45)

CPFP808-34

ANGLE PADDLE WITH NO RUBBER FP FRONT (46)

CS201-19

SWIVEL HITCH UNIT ASSEMBLY

DM47GL

RING GEAR LUG 12T

DM47RGA

47 TOOTH RING GEAR rev 12T

DM48GL

RING GEAR LUG 18T

DM48RGA

47 TOOTH RING GEAR rev 18T

DM48SP

SPACER FOR RING GEAR 18T

DRIFT

SMALL JIG FOR REMOVING FLYWHEEL 12T

EF 178-34

Front Straight EF paddle without bolts for Rubber

EF 7037

EF 70 FRONT DOOR (AUGER SIDE)

EF101

CHASSIS FOR EF100

EF1010

GUILLOTINE DOOR EF100

EF1010/10

RAM BRACKET EF100

EF1010/25

PIN FOR RAM BRACKET

EF1010/44

GUILL. DOOR RUBBER ASS.

EF1010-1

VFC INDICATOR ON TOP

EF1010-10

RAM BRACKET EF100

EF1010-11

CRANKED ARM BRIDGE

EF1010-13

LINK ARM EF100/140

EF1010-14

BUSH LINK ARM/DOOR LIFT ARM

EF1010-16

CRANKED ARM BRIDGE BUSH

EF1010-21

BOOMERANG ARM EARS

EF1010-24

BOX SECTION ARM PINS

EF1010-25

PIN FOR RAM BRACKET

EF1010-29

BOX SECTION ARM COMPLETE

EF1010-35

GUILL. DOOR BOLT (M20 X 60 CUT HEAD

EF1010-43

BUSH LINK ARM/GUILL. DOOR

EF1010-44

GUILL. DOOR RUBBER ASS.

EF1010-46

GUILL DOOR SLIDE EF100/140

EF1010-49

NEW GUILL DOOR SLIDE (VFC)

EF1010-5

DOOR LIFT ARM(BOOMERANG ARM) EF100

EF1010-7

RETENTION PLATE FOR BOOMERANG ARM

EF1010-8

WELD ON GUILL. DOOR LUG

EF1011

FRONT GUARD R.H.S EF100

EF101-10

WEIGHBAR BASE PLATE

EF101-15

CRANKED HITCH (DRILLED)

EF101-19

HITCH UNIT ASSEMBLY

EF1012

BELLYBAND EF100

EF101-23

PTO STAND ASSEMBLY

EF101-24

PTO STAND TUBE

EF101-25

PTO BAR

EF1013

FEEDER LADDER

EF1013-13

LADDER BKTS

EF101-32

CHASSIS STAND ASSEMBLY

EF1013-3

LADDER HOLDING BRACKETS

EF1013-7

LADDER ASSEMBLY

EF1014

TOP JOCKEY ARM C/W ROLLER

EF1014-2

POLYPENCO ROLLER TOP JOCKEY -BIG

EF1014-3

JOCKEY TUBE

EF1014-4

JOCKEY BUSHING WITH GREASE NIPPLE

EF101-46

NEW SUPPORT FOR HITCH

EF1015

BOTTOM JOCKEY ARM C\W ROLLER

EF1015-1

Bottom Chain Tensioner Complete

EF1015-2

JOCKEY PIN

EF1015-4

POLYPENCO ROLLER BOTTOM JOCKEY SML.

EF1016

SIDE GUARD EF100

EF1017

FRONT CROSS MEMBER - EF 100

EF1017-4

STAY BAR FLAT SUPPORT

EF1018

GEARBOX UNIT COMPLETE (STD.)

EF1018-1

GEARBOX ADJUSTER

EF1018-10

GEARBOX CASING ASSEMBLY

EF1018-11

SPLINED SHAFT C\W 9 TOOTH SPROCKET

EF1018-15

GEARBOX ADJUSTER UNIT

EF1018-16

SPLINED SHAFT C\W 8 TOOTH SPROCKET

EF1018-3

GEARBOX WALL RETAINER TUBE

EF1018-4

SPLINED SHAFT SPACER (X1)

EF1018-5

GEARBOX HOLDING PIN

EF1018-9

ADJUSTER PIN

EF1019

FRONT GUARD L.H.S EF100

EF101-9

WEIGHBAR BRACKET ASSEMBLY

EF1020

SILAGE BREAKER EF100/140

EF1020/25

SILAGE BREAKER EF 100/140

EF1020-1

MOLASSES PIPE AND GRID

EF1020-23

BRACKET FOR BREAKER

EF1020-25

BREAKER BAR BRACKET, EF 100/140

EF1021

COMPLETE BEET BUNG

EF102-10

ROTOR ACCESS PANEL EF100

EF102-102

EXT 100 READOUT ARM

EF102-103

FRONT & REAR SEAL RETAINER

EF1021-1

FP BEET BUNG .

EF1021-12

BRACKETS FOR BEET GRID

EF1021-18

BODY BEETGRID ASSEMBLY

EF1021-19

BODY BEET GRID LID ASSEMBLY

EF1021-30

BEETGRID FULL LENGTH OF BODY

EF1021-31

HOSES OF BEET GRID

EF1021-32

BEET GRID & KID ASSY.

EF102-18

PLATE FOR LEFT AND RIGHT BOX

EF1022

PUSH-OFF BREAKER EF100

EF1023

HOSES FOR SIDE ELEVATOR

EF102-39

WEIGHBAR SADDLE EF100

EF1024

HOSE FOR HYDRAULIC JACK

EF102-40

WEIGHBAR MOUNT (FRONT ROTOR SIDE)

EF102-45

WEIGHBOX MOUNT (FRONT AUGER SIDE)

EF102-48

READOUT ARM AND FEED TRAY HINGE

EF1025

GUILLOTINE DOOR HOSE COMPLETE

EF1025-1

BRACKET 2 BANK SPOOL VALVE

EF1025-2

BRACKET 3 BANK SPOOL VALVE

EF102-58

COVER FOR READOUT BOX (OLD TYPE)

EF1026

BRAKE HOSE COMPLETE

EF102-60

READOUT BOX ARM

EF102-63

WEIGHTRONIX BOX BRACKET COMPLETE

EF102-69

RE-LINE END PLATE EF100/140

EF1027

HOSE FOR RAM ON TRAY

EF102-71

J STAR MOUNTING BRACKET (HOLDER)

EF102-77

BRACKET FOR WEIGH BOX

EF1028

DUAL SPEED GEARBOX C/W ADAPTER

EF1028-1

DUAL SPEED GEARBOX ADAPTER

EF1028-2

DUAL SPEED SHAFT ASA 80 CHAIN ONLY

EF1028-3

SP. SHAFT (c/w lrge & sml.sprocket)

EF1028-5

BOLT FOR GEARBOX

EF1029

4" RAISERS

EF1030

6" RAISERS

EF1030-1

TOP & BOTTOM PLATE 6" RISERS

EF1031-1

MAIN PLATE FRONT Dualspeed

EF103-12

FOLDED BEARING COVER PLATE

EF1031-2

MAIN PLATE back Dualspeed

EF103-13

BACK COVER/BEARING GUARD EF100

EF103-14

WEIGHBAR MOUNT ( REAR ROTOR SIDE )

EF103-15

WEIGHBAR MOUNT ( REAR AUGER SIDE )

EF103-29

LIGHT BRACKETS (SET OF TWO)

EF1033-12

BRACKET FOR MECHANICAL LIFTING JACK (BEV)

EF1033-14

BRACKET FOR MECHANICAL LIFTING JACK (ST)

EF1033-15

Pin 25MM OD Round for Jack

EF1033-18

BRACKET FOR HYDRAULIC LIFTING JACK

EF103-32

ROTOR BEARING SLOT GUARD 8MM

EF103-39

SCRAPER FLAT - FP

EF1035

PUSH-OFF SPIKE EF100/140 (N/T)

EF1038a

Front Door Guard - Left Klassik 80-140

EF1039-1

BLADE HOLDER 50*10 flat

EF1039-3

SUPPORT ANGLE FOR TOP KNIFE

EF1039-4

1 METRE BLADE BACKSTOP

EF1041

EF100 CREEL (COMPLETE)

EF1041-1

END CREEL

EF1041-10

MAIN CREEL (27)

EF1041-11

BRACKET FOR CREEL

EF1041-14

PIN FOR CREEL

EF1041-16F

END SUPPORT FOR MAIN CREEL FRONT

EF1041-16R

END SUPPORT FOR MAIN CREEL REAR

EF104-15

TRAY RAM BRACKET-MACHINE END SMALL

EF1041-9

END CREEL (26)

EF104-20

RELINE PLATE EF100(2 PLATES IN SET)

EF104-21

RELINE PLATE SMALL SECTION

EF1043

BATTERY BOX

EF104-5

BUNG HANDLE HOLDERS

EF104-9

DRAIN BUNG

EF105-5

BELLYBAND LHS MAIN PANEL

EF105-6

PANEL STRENGTHENERS

EF106/10

FEEDOUT DOOR

EF106-10

Feedout Door Pre Klassik

EF106-112

Fold Down Tray for Klassiks(VFC machines)170-200

EF106-112a

Fold Down Tray for Klassiks(VFC machines)80-140

EF106-21

FEEDOUT DOOR HINGE BRACKET

EF106-26

FEEDOUT TRAY GUSSETS

EF106-31

FEEDOUT TRAY TUBES

EF106-34

SOLID PIN FOR FEEDOUT TRAY

EF106-35

FEEDOUT TRAY

EF106-36

TRAY RAM BRACKET(TRAY END BIG)

EF106-40

WIRE ROPE PULLEY HOLDER

EF106-41

FEEDOUT TRAY COMPLETE

EF106-42

FEED OUT TRAY RAM BRACKE

EF106-43

HANG ON RUBBER FOR FEEDOUT DOOR

EF106-44

RUBBER FLAP FOR DANISH SPEC

EF106-47

FEEDOOUT DOOR RUBBER 1.5 METRES

EF106-50

1/2 RUBBER FEEDOUT TRAY

EF106-55

BIG(STD.) CRANKED TRAY COMPLETE

EF106-60

LONG CRANKED TRAY

EF106-65

FOLD DOWN TRAY

EF106-70

AUGER SEAL RETAINER

EF106-70

AUGER SEAL RETAINER (30)

EF106-71

AUGER SEAL RUBBER

EF106-76

FULL RUBBER FEEDOUT TRAY - VFC

EF106-77

AUGER RELINE PLATE - 100/140

EF106-78

RUBBER RETAINER FOR 1/2 RUBBER TRAY

EF106-79

SIDE RUBBER RETAINER FOR 1/2 RUBBER TRAY

EF106-82

METAL PACKER EF100

EF107

ROTOR SHAFT EF100

EF107-15

CENTER PADDLE BLOCK EF70/80/90/10

EF107-16

OUTER PADDLE BLOCK EF70,80,90,10

EF107-2

PADDLE FLANGE (INNER) (17)

EF107-22

FRONT ROTOR BEARING BRACKET

EF107-25

ROTOR SEAL RING

EF107-26

ROTOR SEAL RUBBER EF100

EF107-27

ROTOR SEAL RETAINER

EF107-27b

ROTOR SEAL RETAINER for701821

EF107-3

PADDLE FLANGE (OUTER) (16)

EF107-34

MAIN DRIVE SPROCKET EF100

EF107-35

NEW FRONT BEARING BKT TOP/SIDES FOLDED

EF107-39

PLATE FOR FRONT BEARING

EF107-42

EP100 ANTIWRAP KIT

EF107-47

ANTI WRAP ROTOR PLATE ASSEMBLY

EF107-5

ROTOR FLANGE (B)

EF107-7

ROTOR STUB SHAFT EF100

EF107-9

Rotor Stub Shaft-Rear

EF108-1

Paddle Leg Straight

EF108-10

PADDLE RUBBER EF100 (F/L)

EF108-22

PADDLE RUBBER RETAINER

EF108-28

PADDLE RUBBER EF100 (H/L)

EF108-31

REAR PADDLE EF100 F/L RUBBER

EF108-32

REAR PADDLE EF100 NO RUBBER

EF108-33

FRONT PADDLE EF100 F/L RUBBER

EF108-34

FRONT PADDLE EF100 NO RUBBER

EF108-6

PADDLE RUBBER RETAINER EF100 (F/L)

EF108-8

PADDLE SWEEPER EF140

EF108-9

SWEEPER SUPPORT

EF109

AUGER COMPLETE - EF100

EF109/11

MEAL PADDLES

EF109-10

AUGER STUB SHAFT

EF109-11

MEAL PADDLES

EF109-13

11 TOOTH SPROCKET (O/T)

EF109-16

MEAL PADDLES FOR OLD TYPE AUGER

EF109-2

R/HAND AUGER FLIGHT EF100/140

EF109-28

LEFT HAND AUGER FLIGHTING SECTION

EF109-29

11 TOOTH SPROCKET (N/T)

EF109-30

AUGER RELINE PLATE -EF100 (3 PLATE)

EF109-31

FULL FLIGHT AUGER KIT EF100

EF109-32

54 TOOTH SPROCKET

EF1110

GUILLOTINE DOOR - EF115

EF1112

BELLYBAND EF115

EF1116

SET OF SIDE GUARDS EF 115

EF1122

PUSH - OFF BREAKER EF115

EF114-20

RE-LINE PLATE EF115 2 PLATES IN SET

EF116-82

MEAL PACKER EF115/80

EF117

ROTOR SHAFT -EF115

EF117-15

CENTER PADDLE BLOCK EF115

EF117-16

OUTER PADDLE BLOCK EF115

EF118/10

PADDLE RUBBER EF115 (FULL LENGTH)

EF118/22

PADDLE RUBBER RETAINER EF115 (H/L)

EF118/28

PADDLE RUBBER EF115 ( HALF LENGTH )

EF118-10

PADDLE RUBBER EF115 (FULL LENGTH)

EF118-22

PADDLE RUBBER RETAINER EF115 (H/L)

EF118-28

PADDLE RUBBER EF115 ( HALF LENGTH )

EF118-31

REAR PADDLE EF115 F/L RUBBER

EF118-32

REAR PADDLE EF115 NO RUBBER

EF118-33

FRONT PADDLE EF115 F/L RUBBER

EF118-34

FRONT PADDLE EF115 NO RUBBER

EF118-6

PADDLE RUBBER RETAINER EF115 (F/L)

EF119

AUGER (COMPLETE) EF115

EF119/28

REVERSE AUGER FLIGHTING - EF115

EF119-2

R/HAND AUGER FLIGHTING -EF115

EF119-28

REVERSE AUGER FLIGHTING - EF115

EF119-30

AUGER RELINE PLATE EF80/115

EF141

CHASSIS EF 140

EF1410

GUILLOTINE DOOR - EF140

EF1410/13

LINK ARM -EF140

EF1410-10

GUILL DOOR RAM BRACKET EF140

EF1410-13

Door Link Arm 140, 170s

EF1410-16

CRANKED ARM BRIDGE BUSHEN

EF1410-46

GUILL DOOR SLIDE EF140

EF1410-5

DOOR LIFT ARM (BOOMRANG ARM)-EF140

EF1410-61b

Auger Restrictor Plate

EF1410-7

Retainer Plate

EF1411FC

FASTNERS & CATCHPLATES - EF140

EF1412

BELLYBAND EF140

EF1416

SET OF SIDE GUARDS EF140

EF1422

PUSH-OFF BREAKER EF140

EF142-39

WEIGHBAR SADDLES EF140

EF144/20

RE LINE PLATE - 140-(2 PLATES )

EF1441

EF140 CREEL (COMPLETE)

EF144-20

RE LINE PLATE - 140-(2 PLATES )

EF146-82

MEAL PACKER EF140

EF147

ROTOR SHAFT - EF140

EF147/22

ROTOR BEARING BRACKET

EF147/31

BIG MAIN DRIVE SPROCKET EF140

EF147-12

Rotor Stub Shaft - Rear

EF147-15

CENTER PADDLE BLOCK EF140,170L,

EF147-16

OUTER PSDDLE BLOCK EF140 /170L

EF147-19

FRONT PADDLE ( C\W BOLTS) -EF140

EF147-2

PADDLE FLANGE (INNER) (17)

EF147-22

ROTOR BEARING BRACKET

EF147-26

ROTOR SEAL RUBBER - EF140

EF147-27

ROTOR SEAL RETAINER

EF147-27b

ROTOR SEAL RETAINER FOR 701822

EF147-29

FRONT BEARING BKTS BACK PLATE

EF147-3

PADDLE FLANGE (OUTER) (16)

EF147-31

BIG MAIN DRIVE SPRKT EF 140

EF147-34

MAIN DRIVE SPROCKET EF140

EF147-42

EF140 ANTIWRAP PLATES

EF147-7

ROTOR STUB SHAFT - EF140

EF148-10

PADDLE RUBBER EF140 FULL LENGTH

EF148-13

EF140 FRONT 6 PADDLE SYSTEM

EF148-14

EF140 FRONT 6 PADDLE SYSTEM

EF148-15

EF148 MIDDLE 6 PADDLE SYSTEM

EF148-16

EF140 MIDDLE 6 PADDLE SYSTEM

EF148-19

EF140 BACK 6 PADDLE SYSTEM

EF148-20

EF140 BACK 6 PADDLE SYSTEM

EF148-22

PADD RUBB RETAINER EF140-1/2 LENGTH

EF148-28

Paddle Rubbber for EF/FP Paddle - Non Klassik-Pre

EF148-30

PADDLE RUBBER EF 140 (HALF LENGTH)

EF148-31

REAR PADDLE EF140 F/L RUBBER

EF148-32

REAR PADDLE EF140 NO RUBBER

EF148-33

FRONT PADDLE EF140 F/L RUBBER

EF148-34

FRONT PADDLE EF140 NO RUBBER

EF148-6

PADDLE RUBBER RETAINER EF 140 - F/L

EF149

AUGER COMPLETE - EF140

EF149-30

AUGER REINE PLATES - EF 140(4 PLATE

EF149-31

FRONT AUGER FLIGHT KIT 140

EF170L/31

EF170L ANGLED PADDLE FRONT

EF170L/33

EF170L ANGLES PADDLE BACK

EF170L-31

Rear straight EF paddle with bolts for rubber EF17

EF170L-32

Rear Straight EF paddle without bolts for Rubber

EF170L-33

Front straight EF paddle with bolts for rubber

EF170L-34

Front Straight EF paddle without bolts for Rubber

EF170S

Auger Shaft Complete (Old Type EFModels)

EF1716

Side Guards (Covers Guillotine Door Linkeages) 17

EF1717

FRONT CROSS MEMBER (7)

EF1741L10

MAIN CREEL (27)

EF174-20

BODY LINERS 170L

EF177

ROTOR UNIT (20)

EF177-34

MAIN DRIVE SPROCKET EF170L

EF177S

Rotor Sfaft Complete

EF178-31

Rear Straight EF paddle with bolts for Rubber EF17

EF178-32

Rear Straight EF paddle without bolts for Rubber

EF178-33

Front Straight EF paddle with bolts for Rubber

EF179-32

SPROCKET AUGER FEED (5)

EF179L

EF170 LONG AUGER

EF179-L32

44 TOOTH SPROCKET ASA120

EF179S

EF170 SHORT AUGER

EF2010

Guillotine door old type - Non Klassik

EF2010/13

CRANKED LINK ARM ASSEMBLED

EF2010-1

EF200 GUILLOTION DOOR FROM BOTTOM.

EF2010-10

RAM BRACKET

EF2010-13

Door Link Arm

EF2010-24

EF200 BOXSECTION ARM PIN

EF2010-29

BOX SECTION ARM EF200

EF2010-46

GUILLOTINE DOOR SLIDE

EF2010-5

BOOMERANG ARM - EF200

EF2010-60A

Guillotine Door Restrictor Ass 2

EF2010-7

Retainer Plate

EF2010-A

EF200 GUILLOTINE DOOR FROM TOP

EF201-12

WEIGHBAR BRACKET ASSEMBLY

EF2016

SET OF SIDE GUARDS EF200 (OLD)

EF2017

FRONT CROSS MEMBER (7)

EF2018

EF200 GEARBOX

EF2018/15

GEARBOX ADJUSTER UNIT

EF2018-10

Gearbox casting

EF2018-15

GEARBOX ADJUSTER UNIT

EF2018-16

SPLINED SHAFT C/W 8 TOOTH SPROCKET

EF2018-5

GEARBOX HOLDER PIVOT PIN assembly

EF201-9

WEIGH BAR BRACKET ASSEMBLY

EF201-ASS2

CHASSIS 20CUBIC TANDEM

EF2025

GUILLOTINE DOOR HOSE COMPLETE

EF2026

BRAKE HOSE COMPLETE

EF202-60

READOUT ARM ASSEMBLED EF200

EF2029

4 INCH RAISERS

EF2030

6 Inch Raisers 170-200

EF203-13

BACK COVER/BEARING GUARD EF100

EF2033-12

BRACKET FOR HYDRAULIC LIFTING JACK 20CUB

EF203-32

ROTOR BEARING SLOT GUARD 8MM

EF2037

FRONT GUARD RHS

EF2037a

Front Door Guard - Right Klassik 170-200

EF2038

FRONT GUARD LHS

EF2038a

Front Door Guard - Left Klassik 170-200

EF204/20

EF 200 RELINE PLATES (3)

EF2041

EF200 CREEL COMPLETE

EF204-20

EF200 RELINE PLATES - 3 PLATES

EF206-50

Half rubber Tray80-200

EF206-70

AUGER SEAL RETAINER (30)

EF206-71

AUGER SEAL RUBBER FOR EF200.

EF206-77

AUGER RELINE PLATES

EF206-78

170S RETAINER STRIPS FOR TRAY EXT. RUBBER

EF206-79

SIDE RETAINER STRIPS

EF207

EF200 ROTOR SHAFT

EF207-12

Rotor Stub Shaft-Rear

EF207-15

CENTER PADDLE BLOCK EF200,170S

EF207-16

OUTER PADDLE BLOCK EF200,170S

EF207-22

FRONT ROTOR BEARING BRACKET

EF207-26

ROTOR SEAL FOR EF200.

EF207-27

ROTOR SEAL RETAINER (22)

EF207-34

MAIN DRIVE SPROCKETS EF200,170S

EF207-42

ANTI WRAP KIT

EF207-7

ROTOR STUB SHAFT EF200

EF208

PADDLE 6 PADDLE SYSTEM

EF208-10

PADDLE RUBBER EF200

EF208-31

BACK PADDLE WITH RUBBER EF200

EF208-32

BACK PADDLE NO RUBBER EF200

EF208-33

FRONT PADDLE WITH RUBBER EF200

EF208-34

FRONT PADDLE NO RUBBER EF200

EF208-35

MIDDLE PADDLE WITH RUBBER EF200

EF208-36

MIDDLE PADDLE NO RUBBER EF200

EF208-6

PADDLE RUBBER RETAINER 20cubic (F/L)

EF209

EF 200 AUGER

EF209-10

EF200 AUGER STUB SHAFT

EF209-13

EF200 11 TOOTH SPROCKET O/T

EF209-2

FLIGHTS (2nd) 20cubic

EF209-28

L.H. FLIGHT

EF209-29

11 TOOTH SPROCKET COMPLETE

EF209-32

54 TOOTH SPROCKET ASA 120

EF7010-13

LINK ARM - EF70

EF704-20

RELINE PLATE - EF70

EF707-34

MAIN DRIVE SPROCKETS EF70,90

EF708-31

REAR PADDLE EF70 F/L RUBBER

EF708-32

REAR PADDLE EF70 NO RUBBER

EF708-33

FRONT PADDLE EF70 F/L RUBBER

EF708-34

ASS. REAR PADDLE

EF8010

GUILLOTINE DOOR - EF80

EF8010-1

Guillotine door old type - Non Klassik

EF8010-13

LINK ARM - EF80/115

EF8010-5

BOOMERANG ARM - EF80/115

EF8010-7

BRACKET FOR BOOMERANG ARM

EF8010FC

FASTNERS & CATCHPLATES EF80

EF8011

FRONT GUARD(AUGER SIDE) EF80/115

EF8012

BELYBAND - EF80

EF8013

LADDER - EF80

EF8016

SIDE GUARD FOR EF80

EF8017

FRONT CROSS MEMBER (7)

EF8018

GEARBOX UNIT c/w 10 TOOTH SPROCKET

EF8018/11

10 TOOTH SPLINED SHAFT

EF8018-11

10 TOOTH SPLINED SHAFT

EF8019

FRONT GUARD(ROTOR SIDE) EF80/115

EF8020

SILAGE BREAKER EF80/115

EF8022

PUSH OFF BREAKER EF80

EF802-60

EF80 READOUT ARMS ASSEM

EF802-69

RELINE END PLATES EF80/115

EF8035

PUSH OFF SPIKE EF80/115 - N/T

EF8037a

Front Door Guard - Right Klassik 80-140

EF804-20

RELINE PLATE EF 80 - 2 PLATE SET

EF806-82

MEAL PACKER EF80

EF807

ROTOR SHAFT EF80

EF807-34

MAIN DRIVE SPROCKET EF80,115

EF808-10

PADDLE RUBBER EF100 (F/L)

EF808-22

PADDLE RUBBER RETAINER

EF808-31

REAR PADDLE EF80 F/L RUBBER

EF808-32

REAR PADDLE EF80 NO RUBBER

EF808-33

FRONT PADDLE EF80 F/L RUBBER

EF808-34

FRONT PADDLE EF80 NO RUBBER

EF809

Auger Shaft Complete (Old Type EFModels)

EF809-2

RIGHT HAND AUGER FLIGHT EF80/115

EF809-28

Left Hand Auger Flighting (reverse)

EF809-3

Right Hand Auger Flighting

EF809-31

FULL FLIGHT AUGER KIT EF80

EF809-32

48 TOOTH SPROCKET

EF901

CHASSIS FOR EF90

EF9012

BELLYBAND EF90 - 2 PLATE SET

EF9016

SIDE GUARD FOR EF90

EF904-20

RELINE PLATES EF90 - FULL SET

EF907

ROTOR SHAFT EF90

EF908-29

PADDLE RUBBER EF 90 FULL LENGTH

EF908-31

REAR PADDLE EF90 F/L RUBBER

EF908-32

REAR PADDLE EF90 NO RUBBER

EF908-33

FRONT PADDLE EF90 F/L RUBBER

EF908-34

FRONT PADDLE EF90 NO RUBBER

EF909-30

AUGER RELINE PLATES (SET)

EF909-31

FULL FLIGHT AUGER KIT EF90

FP108-10

EF100 CHOPPING PADDLE RUBBER

FP108-22

PADDLE RUBBER RETAINER (19)

FP108-28

PADDLE RUBBER (18)

FP108-31

EP100 CHOPPING PADDLE

FP108-32

REAR 10 CHOPPING PADDLE NO RUBBER

FP108-33

FRONT 10 CHOPPING PADDLE RUBBER

FP108-34

FRONT 10 CHOPPING PADDLES NO RUBBE

FP118-31

REAR FP115 CHOPPING PADDLES RUBBER

FP118-32

REAR 115 CHOPPING PADDLE NO RUBBER

FP118-33

FRONT 115 CHOPPING PADDLE RUBBER

FP118-34

FRONT 115 CHOPPING PADDLES NO RUBBE

FP148-10

EF140 CHOPPING PADDLE RUBBER

FP148-22

PADDLE RUBBER RETAINER (19)

FP148-30

PADDLE RUBBER (18)

FP148-31

FP140 CHOPPING PADDLE

FP148-32

REAR PADDLE NO RUBBER

FP148-33

Front Straight FP paddle without bolts for Rubber

FP148-34

Front Straight FP paddle without bolts for Rubber

FP170L-31

Rear Straight FP paddle with bolts for rubber

FP170L-32

Rear Straight FP paddle without bolts for rubber

FP170L-33

Front Straight FP paddle without bolts for Rubber

FP170L-34

Front Straight FP paddle without bolts for Rubber

FP178-22

PADDLE RUBBER RETAINER (19)

FP178-31

FP170 CHOPPING PADDLE

FP178-32

Rear Straight FP paddle without bolts for rubber

FP178-33

Front Straight FP paddle without bolts for Rubber

FP178-34

Front Straight FP paddle without bolts for Rubber

FP202/60

READ OUT ARM UNIT (12)

FP208/31

FP 200 CHOPPING PADDLE-FRONT

FP208/33

FP200 CHOPPING PADDLE-BACK

FP208-22

PADDLE RUBBER RETAINER (19)

FP208-28

PADDLE RUBBER (18)

FP208-31

Rear Straight FP Paddle with bolts for rubber

FP208-32

FP200 CHOPPING PADDLE FRONT

FP208-33

Front Straight FP paddle without bolts for Rubber

FP208-34

FP200 CHOPPING PADDLE BACK

FP209-32

SPROCKET AUGER FEED (5)

FP808-22

PADDLE RUBBER RETAINER (19)

FP808-31

FP80 CHOPPING PADDLE WITH RUBBER

FP808-32

Rear Straight FP paddle without bolts for rubber

FP808-33

FP80 CHOPPING BACK PADDLE WITH-RUBB

FP808-34

Front Straight FP paddle without bolts for Rubber

OP0042

SET OF MUDGUARDS

OS1002

LARGE KNIFES FOR ORBITAL

OS1003

SMALL KNIFES FOR ORBITAL

OS-120-19

BOSSES 286MM X 60MM OD

OS1210-06

SPINNER DISC ASSEMBLY WITH SHREDDER

OS1210-07

SPINNER ASSEMBLY COMPLETE WITH SHREDDERS

OS1210-08

SPINNER SHAFT (50mm) & GEAR ASSEMBLY

OS1210-2

FLYWHEEL COMPLETE

OS1210-24

FLYWHEEL COMPLETE

OS1210-25

FLYWHEEL SHREDDER ASSEMBLY

OS121028

MAIN SHAFT KEY

OS1210-3

PADDLE (BIG LEAF) ASSEMBLY

OS121030

SPINNER KEYBAR

OS1210-39

HARDENED HAMMERS

OS1210-4

PADDLE (SMALL LEAF) ASSEMBLY

OS1210-5

HAMMER ASSEMBLEY

OS1210-58

BLADE HOLDER

OS1210-5A

HAMMER ORBITAL

OS1210-6

SPINNER ORBITAL

OS1210-7

SPINNER COMPLETE

OS1210-73

FLYWHEEL SHREDDER BRACKET INNER

OS1210-74

FLYWHEEL SHREDDER BRACKET OUTER

OS1210-77

SPINNER DISC ASSEMBLY WITH BLADES

OS1210-78

SPINNER ASSEMBLY COMPLETE WITH BLADES

OS1210-8

SPINNER SHAFT (50mm) &16 TOOTH PIN

OS1210-8

SPINNER SHAFT SPROCKET

OS1210-SA

HAMMER ORBITAL

OS1211-1

PUSHING DOOR ASSEMBLEY

OS121116

NYLON SLIDE STOPS

OS121117

PLASTIC PIPE HOLDER

OS121122

NYLON SLIDE

OS1211-23

PUSHING DOOR RUBBER RETAINER

OS1211-3

RUBBER ASSY ( RUBBER & BRKTS)

OS1211-4

ROLLER COVER

OS1211-5

ROLLER UNIT

OS1211-6

ROLLER CARRIER

OS1212-53

FLYWHEEL CANOPY FRONT COVER

OS1212-56

GEARBOX BACK FRONT PLATE

OS121431

VALVE MOUNTING PLATE

OS1216

SLURRY DOOR COMPLETE

OS1216-04L

SLURRY DOOR MOUNTING PLATE ASS RIGHT

OS1216-04R

SLURRY DOOR MOUNTING PLATE ASS LEFT

OS1216-1

SLURRY DOOR

OS1216-2

SLURRY DOOR GUIDES

OS1216-2A

LOWER GUIDE REMOVAL/REPAIR

OS1216-3

SLURRY DOOR SLIDE BRACKET

OS1216-4

SLURRY DOOR LIFTING REINFORCEMENT

OS121640

SLURRY DOOR LIFTING PIN (130mm)

OS121641

SLURRY DOOR LIFTING PIN (160mm)

OS121642

SLURRY DOOR LIFTING PIN (170mm)

OS1216-5

SLURRY DOOR LIFTING ARM

OS1216-53L

SLURRY DOOR RAM MOUNTING BRACKET RAM L

OS1216-53R

SLURRY DOOR RAM MOUNTING BRACKET RAM R

OS1216-55

PIVOT PINS

OS1216-56

PIVOT PINS

OS121708

PUSHING ARM PIN (440mm)

OS1217-08

BIG PUSHING ARM LOWER PIVOT

OS121709

PUSHING ARM PIN (318mm)

OS1217-09

PUSHING QRM ASS CENTRE PIVOT

OS1217-1

SMALL PUSHING ARM

OS121710

PUSHING ARM PIN (290mm)

OS121711

PUSHING ARM PIN (240mm)

OS121712

PUSHING ARM PIN (430mm)

OS1217-12

SMALL PUSHING LOWER PIVOT PIN

OS1217-20

SMALL PUSHING ARM ASSEMBLY

OS1218-1

BIG PUSHING ARM

OS1218-40

BIG PUSHING ARM ASSEMBLY

OS1218-56

GEARBOX BACK FRONT PLATE

OS1219

BREAKER ORBITAL

OS1219-1

ENGLISH BREAKER COMPLETE

OS1219-1A

GERMAN BREAKER COMPLETE

OS122004

STABILISHING ARM PIN (150mm)

OS1220-04

STABILISING ARM TOP PIVOT PIN

OS122005

STABLISHING ARM PIN 125mm

OS1220-1

STABLISHING ARM

OS1220-10L

STABILISING ARM ASSEMBLY LEFT

OS1220-10R

STABILISING ARM ASSEMBLY RIGHT

OS122101

BRAKE HOSE ASSEMBLY

OS122102

PUSHING DOOR HOSE ASSEMBLY

OS122103

SLURRY DOOR HOSE ASSEMBLEY

OS122201

SOLENOID CABLE COMPLETE

OS122301

GEARBOX COMPLETE

OS122302

GEARBOX TENSIONER

OS122303

SPLINE SHAFT & SPROCKET

OS122304

GEARBOX COMPLETE

OS1810-06

SPINNER DISC ASSEMBLY WITH SHREDDER

OS1810-07

SPINNER ASSEMBLY COMPLETE WITH SHREDDERS

OS1810-2

FLYWHEEL COMPLETE

OS1810-77

SPINNER DISC ASSEMBLY WITH BLADES

OS1810-78

SPINNER ASSEMBLY COMPLETE WITH BLADES

OS1811-1

PUSHING DOOR ASSEMBLEY

OS182301

GEARBOX UNIT ASSEMBLY

OS182303

8 TOOTH SPROCKET+ SPLINE SHAFT

OS2000

10TOOTH SPLINED SHAFT

OS2001

12 TOOTH SPROCKET & FLANGE UNIT

OS901006

FLYWHEEL GUSSET

OS901012

FLYWHEEL BRACKETS

OS901013

FLYWHEEL BRACKETS

OS901014

WING FOR SPINNER

OS901015

ORBITAL HAMMER

OS901017

BEARING HOUSING RETAINER

OS901106

STABILISING ARM BRACKET

OS901223

PUSHING DOOR CLEANER LONG

OS901611

MOUNTING BRACKET

OSDM47

47 TOOTH RING GEAR & LUGS

SP1019

BACK PANEL RELINE PLATE 17L FP

SP1020

FRONT PANEL RELINE PLATE 20 FP

SP1021

BACK PANEL RELINE PLATE 20 FP

SP1024

SPLINE SHAFT C/W 11 TOOTH SPROCKET

SP1025

SPLINE SHAFT C/W 16 TOOTH SPROCKET

SP1026

4 FT STD VFC TRAY

SP1027

FRONT PANEL RELINE PLATE 90 FP

SP1028

BACK PANEL RELINE PLATE 90 FP

SP1029

FEEDOUT TRAY 17s 30" & 12" RUBBER

SP1030

REDUCTION GEARBOX BREVENA PD1045 3.5/1

SP1031

STRAIGHT PADDLE (20MM LEG) WITH RUBBER (REAR)

SP1032

STRAIGHT PADDLE (20MM LEG) NO RUBBER (REAR)

SP1033

STRAIGHT PADDLE (20MM LEG) WITH RUBBER (FRONT)

SP1034

STRAIGHT PADDLE (20MM LEG) NO RUBBER (FRONT)

SP1035

CHASSIS 17L CUBIC USA

SR108-31

REAR EF100 CHOPPER PADDLE F/LRUBBER

SR108-32

REAR EF10 CHOPPER PADDLE NO RUBBER

SR108-33

FRONT EF10 CHOPPER PADDLE F/LRUBBER

SR108-34

FRONT EF10 CHOPPER PADDLE NO RUBBER

SR148-31

REAR EF14 CHOPPER PADDLE F/L RUBBER

SR148-32

REAR EF14 CHOPPER PADDLE NO RUBBER

SR148-33

FRONT EF14 CHOPPER PADDLE F/L RUBBE

SR148-34

FRONT EF14 CHOPPER PADDLE NO RUBBER